Adult Post-Cardiac Arrest Care Algorithm

Adult Bradycardia Algori

Adult Tachycardia With a Pulse Algorithm

Initial
Stabilization
Phase

Continued
Management |
and |
Additional
Emergent
Activities

| ROSC obtained ]

v

Manage airway
Early placement of
endotracheal tube

Manage respiratory parameters
Start 10 breaths/min
Spo, 92%-98%
Paco, 35-45 mmHg

Resuscitation is ongoing during the
post-ROSC phase, and many of these
activities can occur concurrently.
However, if prioritization is necessary,
follow these steps:

« Airway management:

Waveform capnography or

capnometry to confirm and monitor

endotracheal tube placement
« Manage respiratory parameters:

Titrate Fl0, for Sp0, 92%-98%; start

at 10 breaths/min; litrate to PaCo, of

35-45mmHg
« Manage hemodynamic parameters:

Administer crystalloid and/or

or inotrope for goal

Manage h dy ic par S

L Systolic blood pressure >90 mm Hg

Mean arterial pressure >65 mm Hg

Y

L Obtain 12-lead ECG J

v

Consider for emergent cardiac
intervention if
o STEMI present
» Unstable cardiogenic shock
* Mechanical circulatory
support required

v

Follows
commands?

_

No Yes
Comatose || Awake
| = TTM Other
« Obtain brain CT critical care

* EEG monitoring
e Other
critical care
management

management

!

Evaluate and treat rapidly ]
reversible etiologies |

Involve expert consultation for
continued management

systorlic blood pressure >30 mm Hg or
mean arterial pressure >65 mm Hg

Continued Management and

Additiona! Emergent Activities

These evaluations should be done
concurrently so that decisionson

rany (d

{TTM)receive high priority as cardiac

interventions.

« Emergent cardiac intervention:

Early evaluation of 12-lead

electrocardiogram (ECG); consider

hemodynamics for decision on

cardiac intervention

TTM: if patient is not following

commands, start TTM as soon as

possible; begin at 32-36°C for 24

hours by using a cooling device with

feedback loop

Qther critical care management

- Continuously monitor core
temperature (esophageal,
rectal, bladder)

- Maintain normoxia,
normocapnia, euglycemia

- Provide continuous
or intermittent
electroencephalogram (EEG)
monitoring

~ Provide lung-protective
ventilation

Hypovolemia

Hypoxia

Hydrogen ion (acidosis)
Hypokalemia/hyperkalemia
« Hypothermia

« Tension pneumothorax

« Tamponade, cardiac

« Toxins

« Thrombosis, pulmonary

« Thrombosis, coronary

Assess appropriateness for clinical condition.
Heart rate typically <50/min if bradyarrhythmia.

Identify and treat underlying cause
» Maintain patent airway; assist breathing as necessary
* Oxygen (if hypoxemic)

» Cardiac monitor to identify rhythm; monitor blood pressure

and oximetry
¢ [Vaccess
« 12-Lead ECG if available; don't delay therapy
«» Consider possible hypoxic and toxicologic causes

Persistent
bradyarrhythmia causing:
* Hypotension?

» Acutely altered mental status?
« Signs of shock?

o Ischemic chest discomfort?
s Acute heart failure?

No Yes
 J  J
Monitor Atropine |
and If atropine ineffective: |
observe » Transcutaneous pacing
and/or
* Dopamine infusion
or
* Epinephrine infusion

Y

Consider:
* Expert consultation
» Transvenous pacing

Doses/Details

Atropine |V dose:

Firstdose: 1 mgbolus.

Repeat every
3-5minutes.
Maximum: 3 mg.

Dopamine

IV infusion:
Usualinfusion rate
is 5-20 mcg/kg per
minute. Titrate to
patient response;
taper slowly.
Epinephrine

IV infusion:

2-10 mcg per minute
infusion. Titrate to
patient response.

Causes:

Myocardial
ischemia/infarction
Drugs/toxicologic
{eg, calcium-channel
blockers, beta
blockers, digoxin)
Hypoxia
Electrolyte
abnormality

{eg, hyperkalemia)

— .

\ mental status?

| * B-Blocker or calcium

|« Hypotension?

Assess appropriateness for clinical condition.
Heart rate typically 2150/min if tachyarrhythmia.

o

Doses/Details

Synchronized
cardioversion:

Refer to your specific
device's recommended

Identify and treat underlying cause

« Maintain patent airway; assist breathing as
necessary

« Oxygen (if hypoxemic)

« Cardiac monitor to identify rhythm; monitor
blood pressure and oximetry

¢ [V access

« 12-lead ECG, if available

energy level to

maximize first shock
success.

Adenosine IV dose:

First dose: 6 mg rapid IV
push; follow with NS flush.
Second dose: 12mg if
required.

-

!

Persistent
/ tachyarrhythmia

causing: e

¢ Acutely altered |

» Signs of shock?

e Ischemic chest
discomfort?

* Acute heart
failure?

-

ifregular and

:\ 20.12 second | monomorphic
p— ¢ Antiarrhythmic

| infusion

| * Expert

| consultation
—

\

« Vagal maneuvers (if regular) ‘
* Adenosine (if regular)

channel blocker
« Consider expert consultation

| Synchronized
cardioversion

» Consider sedation

| = If regular narrow

complex, consider
adenosine

Consider
* Adenosine only

e Underlying cause
» Need to increase energy level for
next cardioversion
| « Addition of anti-arrhythmic drug
— « Expert consultation J

Antiarrhythmic Infusions
for Stable Wide-QRS
Tachycardia

Procainamide |V dose:
20-50 mg/min until
arrhythmia suppressed,
hypotension ensues,
QRS duration increases
>50%, or maximum dose
17 mg/kg given.
Maintenance infusion:
1-4 mg/min. Avoid if
prolonged QT or CHF.
Amiodarone IV dose:
First dose: 150 mg over
10 minutes. Repeat as
neededif VT recurs.
Follow by maintenance
infusion of 1 mg/min for
first 6 hours.

Sotalol IV dose:

100 mg (1.5 mg/kg) over
5 minutes. Avoid if
prolonged QT.

)

Y

If refractory, consider




